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CHANGZHOU CHANGYI EXHIBITION TENT CO.,LTD
NO.308,XIA'AN,YAOGUAN, CHANGZHOU, JIANGSU, CHINA.

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Description : (A)750g PVC tarpaulin

SGS Internal Ref.No. : SHFS2407001043OS
Sample Color : (A)white
Style No. : 750g
Item No. : 750g
Manufacturer : HAINING JINDA COATING CO., LTD.

Proposed Care Instruction : -

Sample Receiving Date : Jul 30, 2024
Testing Period : Jul 30, 2024 - Aug 01, 2024
Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 

sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant 

Conclusion A
Water Resistance(Hydrostatic 
Head) PASS

Remark(s) : PASS=Meet Client's Requirement

Signed for and on behalf of  
SGS-CSTC Standards Technical Services (Changzhou) Co., Ltd  
     

    

    
     
Susan Dong (Account Executive)   
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Test Result

Water Resistance(Hydrostatic Head)

(EN ISO 811:2018;Hydrostatic Head; Rate of increase of water pressure: 60 cmH2O/min, temp. of distilled water: 
20°C, Face Side Facing Water)

A
As Received No. 1 No. 2 No. 3 No. 4 No. 5 Average Requirement
Water Column(mmH2O) >2000 >2000 >2000 >2000 >2000 >2000 >2000

Sample Photo

***End of Report***
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